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CERTIFIED INSPECTION REPORT Alcoa Inc. DAVENPORT WORKS 4879 State Sireet Bettendorf, A 52722
Wo haraby costify Evat the siotal coverod by s cotfficate has been inspocted with, and haz bocn found (o moet the Ship From: RIVERDALE, IA.
apprwamqwm deacied therein, Incucing 2y specifications forming 2 partof tie descriplion and thiat samples 2927060 0
roprozonitive of the materal met the composition Emits and had the mechanical propenies shown on the e of this shee Ship Date BL NO Tovoice NO. Alcoa No. Ttem
This fest report shall net be reproduced excopt in full. witheut the wifiien spproval of the Quallty Cepariment. No alteration, -05- 00000 Z . e -
add!:enc:gomordﬁmgo*mmdbba made to this mﬂmﬂm%gdfﬂm Sctitious , or othenwise fraudufent 2016-05-17 10825442 LP00002418~1 Re-0asdE-1
;am—.on:—, o onirios on this codificete by any redpient may be punished 33 3 felony under applicable law. P.0. No./Govt Contract No. Customer Alcoa Item
o -
W13-28151 G04£1145036R01
Reb Weodal Teaencs Thom
Dirocter of Manufacturin: Werks Qualty Azsuranco Mansoer

1: NO CERT MAYI:. INSTRUCTIONS SPECIFIED
BY CSSR
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CERTIFIED INSPECTION REPORT Alcoa inc.

DAVENPORT WORKS 4879 State Street Bettendorf, 1A 52722

Wo horcty cartify that the maicdal by this bz beer with_ 2 ha= beon found to meet the Ship From: RIVERDBLE, Ta.
requs d thercin, Inchxdng ony specificadons forming a part of the desxdpfon and that samples 2937060 I}
rcp o of the matesal met the P n Emits and had the mochanica! properies shown oa ihe facs of this sheot. Shin Dg,*e B.L.No. Invo?ceNo AlcoaNo. Ttem
This test report ahell pot be repraduced except in full, withewt the witten Spproval of e Qualty Dop: nt. No ziterxiton, -05- el 0 ] - - o
-mfz&?‘m«geg by m;’\;wﬁﬂm.m ot = mom £ 2016-05-17 10825442 Q000 1060804418~-1 DP-04418-1
_;bbamon:: or entries on this corficate by any reciplent may be purizhed o 3 folony wnder 2pplicable faw. P.0O. No./Govt Contract No. Customexr Alcoa Item
e
W13-28351 N G042145036R01
Rob Woodal Temence Thom
Director of Msnufscturing Covenpost Works Ousiity Arsyrance MAnRgar [
Page 1 of 3
Ship To: Item Description .
0.75 IN TKX (+.058 -.038) X 120.0 IN W (+.375 -
0.000) X 282.375 IN IN (+.5625 -0.000) (N) A/T 2003~
H112 RECTANGULER MILL. FINISE, SAWED. ASTMEZ20S
REV 14 ((NOT MARXED)) NOT INTERLEAVED MAX
GROSS SKID WGT: 4500 LB QUAN TOL +/-20 §
COR 0252014 REV 01 CUST REQ 16-05-
01 *%* W/E 16-05-21 ***
om Package Ticket Lot Weight Quantity oM Inspector Clock Numbers
i 252147 302959 2538 1 PC 47403
2 232186 302859 2543 e PC 47403
3 252183 302858 2478 a3 PC 474890
4 252192 302959 2558 1. 2C 27403
5 252205 302939 2563 1 PC 47403
6 252383 302957 2503 i »C 47321
7 252435 3028357 2488 1 PC 47321
8 252440 302857 2508 1 PC 47321
] 25248¢ 202951 2448 1 PC 47480
10 2524294 202951 2458 1 PC 47480
11 2525132 302951 2448 1L BC 47480
12 252551 302852 2573 L BC
L3 252560 302952 2553 1 BC
14 252575 302952 2528 1L eC
s £ 252587 302952 2523 1 PC
RES 252632 302952 2518 1 PC
40248 16
COR: 0252014.1 =Specification LMl = mmm e me e o e o o o e o e e e e o e e e e e e e e e e e e e s
UTs TYS EL4AD
Topr Dix KSX KSI POT
H112 Longitudinal Max

Min 15.90 §.0 12



CERTIFIED INSPECTION REPORT Alcoa inc. DAVENPORT WORKS 4873 State Street Bettendorf, IA 52722

Invoice No.

Ship From:

Alcoa No. Ttem

RIVERDBLE, IA.

200C0
Customex

1000804418-2
2Adcoa Item

DP-04418~1

G041145036R0Z

Wch«eb/wﬂdymtmonmﬂdmmdbyml, cortifeate has boen inzpected wihy, and haz been found to meet the
arided theesin, includlng any specifications forming 2 part of the descrdption and that sompics 29370860 0
mp:mmmﬂvooﬁhu ma!ma( mot the compozition lmits and had the mechanicy properdes shown on tho face of this sheet Sh‘l‘D Date BL No.
'i‘m.tntmportJmﬁnvtbempmduccd oxcopt i fidl, without the wiitton appreval of the Quelity Depertment. No slteration, Z016=068=17 10825442
adtlon or other change [s autherized tc be mads 1o thiz confficats. The reconding of fakse, ficktious . or othenwlse fraudutent
;::!comm!s or entriez on thiz cortificats by any reciplent may be punizhed 2= a felony eader appicable law. P.0, NO./GOVt Contract No.
13-28151
Rl L] QS
Reb Woodall Tefrence Thom
Duecter of Manutschuring Davonpert Works Oty Axmsranes Mazmigor
Pacge 2 of 3
CQR: D252014.1 -Specificatior Limits {comt.)} =memmmmm e
Other Otker .
Chemical Composition ST FE CU MN 2N Sach Total Aluminum
Max 0.6 0.7 £0.20 1.5 6.10 0.05 ©.15
2Alloy 3003 Min 0.05 1.0 REMATN
Lot: 302951 - Mechanical, Physical, Metallography, Quantometer ResSulLSs ——————m—mmm e o e e e e e
No-> UTsS TYS EL4D
Toor Dir Test XSI XST 2oT
H112 Longitudinal 4 18.4 3.1 31.7
19.5 13.2 31.7
19.5 13.4 31.8
19.4 13.4 33.5
Cast Number Chemical - OBS SI FE cU MN ZN Othex Each Other Total
H31680235 Actuals 0.2 D.6 D.22 1.1 0.00 < 0.05 2 0.18
Lot: 202352 - Mechanical, Physical, Metallography, QUanTtomeTer ReSULLS === - s oo oo o o o e e
No-> UTS TYS EL4D
Tmpx Dix Test KSI XST PCT
H112 Lorngitudinal 4 20 14 21.6
20 13.8 3.6
20 13.8 3.8
20.1 la_1 21.4
Cast Numbexr Chemical - OES SI F= (oto MN ZN Other Each Other Total
H3168032 ctuals 0.2 0.€¢ ©0.22 1.1 0.00 < 0.05 < 0.15
Lot: 3023857 - Mechanical, Physical, Metallography, Quantometer ResSUlfS —--— oo oo m s e
No-> TTS TYS EI4D
Tmpr Dix Test KSI KSI PCT
H112 Longitudinal 2 198 13.7 31
is.8 2.8 30.5
is.8 13.7 3.3

19.7 13.86 31



CERTIFIED INSPECTION REPORT

Alcoa Inc.

DAVENPORT WORKS 4879 State Street Bettendorf, 1A 52722

Wemmywwymmmndmmwmw«mm‘mmmammmmmmmmm Ship From: RIVERDALE, TA.
e, Including any specificgtion= forming 3 part of the deseripion and that zemples 2937060 0
mpmﬂw of the n:xtedu.l mehho conpurﬁm Imits ang hed the mechanical propertiez chewn et the fes of this cheet. Ship Dg,tc B.L.No. Invoice No, AlcoaNo. Ttem
m;;r;‘n&:gdmn;io ng@&mgmﬁ&mwm“mwum Dem;t;wt No Stocstion.. 2016-05-17 10825442 00000 1000804418-1 DP-04418-1
gtonom—cr oatriee on s certificats by any recdplient may be purishod o2 2 felony wnder aoplicable law. P.0O. No./Govt Contract No. Customer Alcoa Item
W13-28151 G041145036R01
Rl bkl R
Reb Weodalt Terrence Them
Direcior of Manutacturing Davenport Works Qualiiy Assurence Managor
Page 3 of 3
Lot: 302957 -~ Mechamical, Physical, Metallograpy, Quantometer Results (Cont.) =——————mmmmmmmmmmoo
Cast Number Chemical - OBS SI ¥E CU MN  ZN Other Each Other Total
E3131022 Actuals ¢.2 0.6 0.12 1.1 0.01 < 0.0S5 < 0.15
Lot: 302958 - Mcchanical, Physical, Metallography, Quantometer ReSUIES ——m—mmmmme ;oo oo o o e
No~-> TS TYS 214D
Tmpxr Dir Test XST XsIT PCT
H112 Longitudiral 4 20.% 14.3 29.9
20 14.2 30.3
20 1lz.2 30.3
20 lge.1 30.3
Cast Numbexr Chemical - OES SI FE cU MN ZN Other Each Other Total
H3131024 Actuals ¢.2 9.6 0.2 1.1 0.01 < 0.05 < 0.15
Lot: 202959 - Mechanical, Physical, Metallograohy, QUANTOWETEX RESUIES ———-mmmmommm o e
No—> UTsS TYS EL4D
Tpx Pir Test K3X XSI PCT
E112 Longitudinal 2 is.2 13.8 31l.5
19.3 15.7 31.6
15.3 1367 31.4
18.3 13.7 31.6
Cast Nurker Chenmical - CES SI FE U M ZN Other Each Cther Total
1650082041 Actuals 0.3 0.5 0.12 1.0 0.01 < 0.05 < 0.15

This matexial was melted in the United States or a Qualifying Country [REF

DFARS 225.872.1(2)]; it was manufactured in the United States



CERTIFIED INSPECTION REPORT

We hereby certify that the material covered by this certificate has been inspected with, and has been found to meet the
applicable requirements described therein, including any specifications forming a part of the description and that samples
representative of the material met the composition limits 2and had the mechanical properties shown on the face of this sheet.

This test report shall not be reproduced except in full, without the written approval of the Quality Department. No alteration,
addition or other change is authorized to be made to this certificate. The recording of false. fictitious . or otherwise freudulent
statements or entries on this certificate by any recipient may be punished as a felony under applicable law.

Per:
e
R el e A
Rob Woodalt Terrence Thom
Director of Manufacturing Davenport W orks Quality Assurance Manzager

Alcoa Inc.

S {Plnkes

DAVENPORT WORKS 4879 State Street Bettendorf, IA 52722

Ship From: RIVERDALE, IA.
2937062 0 )
Ship Date B.L. No. Invoice No. Alcoa No. Item
2016-05-17 10825454 ¢cgooe 1000804418-1 DP-04418-1
Customer Alcoa Item

P.0O. No./Govt Contract No.

W13-28151

G041145036R01

1: NO CERT MAIL INSTRUCTIONS SPECIFIED

BY €S8R
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CERTIFIED INSPECTION REPORT Alcoa Inc. DAVENPORT WORKS 4879 State Street Bettendorf, IA 52722

We hereby cerlify that the material covered by this certificate has been inspected with, and has been found to meet the Shlp From: RIVERDALE, IA.
applicable requirements described therein, including any specifications forming a part of the description and that samples 2937062 0
representative of the material met the composition limits and had the mechanical properties shown on the face of this sheet. Sth Date B.L NO Invoice NO Alcoa NO Item
This test report shall not be reproduced except in full, without the written approval of the Quality Department. No alteration, 2016-05-17 10825454 00000 1000804418-1 DP-04418-1
addition or other change is authorized to be made to this certificate. The recording of false, fictitious , or otherwise fraudulent -
statements or entries on this certificate by any recipient may be punished s a felony under applicable law. P.0. No./Govt Contract No Customer Alcoz ITtem
Per: = = =
W1l3-28151 ) G0O41145036R01L
<L e
R oL Lretell L AtlK
Rob Weodalt Terrence Thom
Director of Manufacturing Davenport W orks Quality Assurance Manager
Page 1 of 3
Ship To: Item Description

0.75 IN TX (+.058 -.058) X .120.0 IN W (+.375 - .
0.000) X 282.375 IN LN (+.5625 -0.C0C) (N) A/T 3003-
H112 RECTANGULAR MILL FINISH, SAWED. ASTMB209

REV 14 ((NOT MARKED)) NOT INTERLEAVED MAX

GROSS SKID WGT: 4500 LB QUAN TCL +/-2C %

CQOR 0252014 REV 01 CUST REQ 16-05-

01 *** W/E 16-05-21 ¥**

S

Num Package Ticket Lot Weight Quantity UOoM Inspector Clock Numbers
1 252146 30295 2508 1 PC 4748C
2 252158 302958 2488 1 PC 4748¢C
3 252162 302958 2488 1 PC 4748C
4 252187 302958 2468 1 PC 4748C
5 252204 30285 2478 1 PC 47480
5 252213 30295 2468 1 PC 47480
) 252223 30295 2498 1 | 47486
8 252384 302957 2533 1 PC 47321
9 252408 802257 2498 1 PC 47321
10 252413 302957 2598 1 PC 47321
i 252421 302¢57 2493 1 PC 47321
12 252465 302851 2478 & PC 4748¢C
&3 252473 302951 2468 1 PC 4748C
14 252506 302851 2453 1 PC 4748C
15 252529 302851 2483 1 PC 47480
15 252615 302852 2508 1 FC
39508 16

CORE 0252014.1 —Speeificdtion LiMits ———mrrocccmmer e e e e e e e S S e e e s e e e e e R e e R e e S R e S e

UTs TYS EL4D
Tmpr Dir KSI KSI PCT
H112 Longitudinal Max
: Min 15.0 6.0 i2



CERTIFIED INSPECTION REPORT

We hereby cerlify that the material covered by this certificate has been inspected with, and has been found to meet the
applicable requirements described therein, inciuding any specifications forming a part of the description and that samples
representative of the material met the composition limits and had the mechanical properties shown on the face of this sheet.

This test report shall not be reproduced except in full, without the written approval of the Quality Department. No aiteration,
addition or other change is authorized to be made to this certificate. The recording of false, fictitious , or otherwise fraudulent
statements or entries on this certificate by any recipient may be punished as a felony under applicable law.

R oL, el

Rob Woodall
Director of Manufacturing Davenport W orks

Terrence Thom

Quality Assurance Manzger

Page 2
CQR: 0252014.1 -Specification Limits (cont.) —-———————-———————-————-
Other Other
Chemical Composition S1 FE CU. MN ZN Each
Max C.6 0.7 0.20 1.5 0.10 0.05 ©0.15
Alloy 3003 Min 0205 1.0
Lot: 302951 — Mechanical, Physicel, Metallography,
Nec—> UTS T¥S 14D
Tmpr Dir Test KSI KST PCT
H112 Longitudinal 4 19.4 d:3d 31.7
18.5 13.2 31.7
19.5 13.4 31.8
19.4 13.4 31.3
Cast Number Chemical -~ CES SI FE CU MN ZN
H3168035 Actuals 0.2 0.6 ©0.12 1.I ©0.00 < 6.05
Lot: 302952 — Mechanical, Physical, Metallography.
Nc-> uTs s EL4D
Tmpr Dir Test KsI KsSI PCT
H112 Longitudinal 4 20 14 31.6
20 13.8 31:6
20 13.8 31.9
20.1 4.1 31.4
Cast Number Chemical - CES SI FE CcuU MN ZN
H3168033 Actuals 0.2 0.6 0.12 1.1 0.00 < 0.05
Lot: 302957 — Mechanical, Physical, Metallography,
Nc-> UTS TYS EL4D
Tmpxr Dir Test KSI KSI BCT
H112 Longitudinal 4 198 13.7 31
19.8 13.8 30.5
19.8 137 3L.1
19.7 13.6 31

Alcoa Inc.

Quantometer Results

Quantometer Results

DAVENPORT WORKS 4879 State Sireet Bettendorf, IA 52722

Ship From: RIVERDALE, IA.
2937062 0 .
Ship Date B.L. No. Invoice No. Alcoa No. [Item
2016~05-17 10825454 00000 1000804418-1 DP-04418-1
P.0. No./Govt Contract No.  Customer Alcoz Item
W13-28151 G041145036R01
of 3

Total Aluminum

REMATN
Quantometer Results

Other Each Other Total

< 0.15

Other Each Other Total

< 0.15



CERTIFIED INSPECTION REPORT

Alcoa Inc.

DAVENPORT WORKS 4879 State Street Bettendorf, IA 52722

We hereby certify that the material covered by this certificate has been inspected with, and has been found to meet the Shlp From: RIVERDALE, IA.
applicable requirements described therein, including any specifications forming a part of the description and that samples 2937062 0
mmMMMmummmmumm%ﬂ%mﬂ@km%M@mM%mmmM&mmMML %mDMC B.L.No Invoice No Ak%NoImm
This test report shall not be reproduced except in full, without the written approval of the Quality Department. No alteration, 2016-05-17 10825454 00000 1000804418-1 DP-04418-1
addition or other change is authorized to be made to this certificate. The recording of faise, fictitious , or otherwise fraudulent -
statements or entries on this certificate by any recipient may be punished as a felony under applicable law. P O No /GOVt Contract NO Customer Alcoa Item
Per: == S -
W13-28151 G041145036R0C1
< pom—
R, idel A
Rab Woodall Terrence Thom
Director of Manufacturing Davenport W orks Quality Assurance Manager
Page 3 of 3
Lotz 302957 - Mechanical, Physical, Metzllograpy, Quantometer Results (cont.) —————————-———-——-————————————
Cast Number Chemical - OES SI FE CU MN ZN Other Each Other Total
H3131022 Actuals ., 0.2 0.6 0212 1.1 :0-01L < 0.05 < 0.15

Lot: 302958

No—> uTs TYS EL4D
Tnpr Dix Test KSI KSI PCT
H112 Longitudinal 4 20.1 14.3 29.9
20 14.2 30:3
20 14.2 30.5
2C 14.1 30:3
Cast Number Chemical - OES SI FE CU MN ZN
H3131024 Actuals 0.2 0.6 (¢.12 1.1 0.01 < 0.05

- Mechanical, Physical, Metallography, Quantometer Results —---

Other Each Other Total

¥ 015

This material was melted in the United States or a Qualifying Country [REF DFARS 225.872.1(a)l; it was manufactured in the United States



CERTIFIED INSPECTION REPORT Alcoa Inc.

We hereby certify that the maderial coverad by 1 costificato has toon Inspoctod with, 2ad hos been fourd to meet the
3ppicable requiments dessiibed therchy, fncluding any spedificetions toming 8 parl of the description ond that zamples
reprasentive cf the materdal qot the composticn fmits and had the mechanica] propesties shown ¢ the aon of $is sheet.

THis test report shad not be reprocisced exesptintull, withsut the written approval ¢ the Quelity Departmant. No altoration,

addition or cher chenge ks 2uthorised to be mde to this cortificn. Thoe recording of false, ficitious , o othenize froudidont
stytements or ordrics o this codificxie by any redpient may be punished az 3 felony undor applicable law.

Ry Lte >

Rob Woecal Terencs Thom
Dimctor of Manufach mno Davenpet Works Quslity Assuranco Manager

[ Platey.

DAVENPORT WQORKS 4379 State Street Bettendorf, 1A 52722
Ship From: RIVERDALE, TA.
2936920 0 .
Ship Date BJ..No, Tnvoice No. Alcoa No. Ttem
2015-05-17 10825452 00000 1000804418-1 DP-04£418-1
P.0. No/Govt Contract No. Customex Alcoa Item
Wi3=28151 GO041145036R01

1: NO CERT MAIL: INSTRUCTIONS SPECIFIED
BY CSSR



CERTIFIED INSPECTION REPORT Alcoa Inc.

DAVENPORT WORKS 4873 State Street Bettendorf, [A 52722

We boreby corily that the meterial covered by thiz cortificaie hias been inspeciad with, and 1as been found to med: the Ship From: RIVERDALE, TA.
apglimble requirementy desarided therein, including any specliications fonming 2 part of 12 Cescription snd that samgpics 2936940 0
ropresentative of the matenal met the compesition limits and had the mechanical propesties shown o the face of thiz zheet, ShSpDate B.L. No. II]VO?CCNO. Alcoz No. Ttem
This test roport shiafl not be reproduced excegt in full. withows the written approval of the Quallty Department. No ditortion, —-05- 5 oC - = -a_
addition ¢r cther change Is authorized to be made 10 this cerificate. The recording of false, fickifous , or otherwise fraudutent 2016-05-17 ice25452 000 100080e418-1 Dp-044318-1
g_wmormesm!r‘isammmDymrymdpmrnybcmmcc&.amlcnymzppﬂm!am P.O. No./Govt Contract No. tomexr Alcoa Item
’ W13-28151 / GO41145026R01
Rob Wocdal Terrence Thom
Dlrector of Manutackring Davanpart Works Cuality Azsuranco Managss
Page 1 of 2
Ship To: - Item Description
Q.75 IN TX (+.058 -.058) X 12C.0 IN W (+.375 -
0.000} X 282.375 IN IN (+.5625 -0.000) {N) R/T 3003~
112 RECTANGULAR MILL FINISE, SAWED. ASTMB209
REV 14 ((NOT MARKED)) NOT INTERLEAVED MAX
GROSS SKXID WGT: 4300 LB QUAN TOL +/-20 %
COR 0252014 REV 01 COST REQ 16-05-
01 *** W/E 16-05-21 =*x
Num  Package Ticket Lot Weight Quancity oM Inspector Clock Numbers
1 252157 302852 2538 1 PC 47403
VA 252178 302952 2543 1 2C 47403
3 252184 302853 2538 & PC 247403
4 252432 3025857 2528 1 PC 47321
5 252627 302952 2518 1 eC
12665 5
COR: 0252014.1 -Specification DamitsS === e e o e e e e e e e e e e e e e e e e e e e e
TIS TYS EL4D
Tmpr Dir XST XSt 2CT
H112 ILongitudinal Max
Min 15.0 5.0 12
Other Othex
Chemical Composition SI FE CUO MNX ZN Each Total Aluminum
Max 0.6 0.7 0.20 1.5 ©.10 0.05 0.15
Alloy 3003 Min G.05 1.0 REMAIN



CERTIFIED INSPECTION REPORT

Alcoa inc.

DAVENPORT WORKS 4879 State Street Bettendorf, 1A 52722

Page 2 of 2

Wo noreby cortfy $at tho matarlal coversd by {5z Sordfioato hes been ipectsd wilh, and has boen found t moot o Ship From: RIVERDALE, IA.
applicable rgquirements descided therein, including any spedificcions forming 2 part of the coasription and that samples 2936940 0
fepresentytve of tho mzierky met S0 compesition {imits and had tie mechanical properies Thown on the 1200 of iz sheet. Shf‘D Date BIL. NO. Invoice Ne. Alcoa NO. Ytem
‘ml..mslraporx.,hnxmborepcedmcdzxwp‘h'un,m"zhcct'\emfﬂmappmalc‘m Culity Dopartmont. No altesation. S = £ 00000 4 = s =
acdiion or Sther change is autherized {o be made b this cortificate. The reconding of false, fictiticus , or oherwdso fraudulent 2016-05-17 13825252 10008044181 DP-024135-1
;mcmcﬂ.: or endrdes on this cenificate by any recipiont mey be punished as 2 felony undzr applicable low. P.O. No/Gov: Contract No. Customer Alcoa Item
i
W12-28151 5041145036R01
Ryt S
Rod V¥ocdal TJemenzo Thont
] Trrecior of Mamdacturing Davenport Works Crualty Assursnes Manscor

CQR: 0252014.1 -Specification Limits (cont.)
Loty 302952 - Mechanical, Physical, Metallography, tometer Results —----
No-> xS TYS EL4D
Tmpx Dir Test XsT XsI1 BCT
1312 Locngitudinal 4 20 i4 3146
20 338 31.€
20 i2.8 31.9
20.1 14.% 31.4
Cast Number Chemical - OES ST FE cg m AN Other Each Other Tctal
H3168033 Actuals : ¢.2 0.6 0.12 1.1 0.00 < 0.05 < 0.15
Lot: 202957 - Mechanical, Physical, Metallography, Quantometer Results ----—-
No-> UTsS TYS EL4D
Tmpx< Dir Test XsI XSI PCT
=312 Longitudinal 4 12.8 13.7 21
9.8 1z. 30.5
i9.8 13.7 31.1
197 12.6 il
Cast Number Chemical - OES SI FE CT MN = Otbhexr Each Otbhexr Total
E33232022 Actuals 0.2 0.6 0.12 1.1 ©0.01 < 0.05 < 0.15
Lot: 202859 ~ Mechanical, Physical, Metallography, Quantometer Results -----
No-> TTS Al EL&D
Tpxr Dir Test Xsi XSIT PCT
Hilz Zongitudinal & 29.2 13.8 31.5
9.3 3.7 316
193 13.7 31.4
1s.3 13.7 31.6
Cast Number Chemical - OBS SI FE ein) MN z Other Each Othex Total
36S0082021 Ectuals 0.3 0.5 0.12 3.0 0.01 < 0.CS < 0.15
This material was melted in the United States oxr a Qualifying Country [REF DFARS

225.872.2(a)]1; it was maaufactured in the United States



